PACKAGE LEAFLET: INFORMATION FOR THE USER DO5171
filled syringe

(naloxone hydrochloride)

Because of your condition it may not be possible for you to read this
leaflet before you are given Prenoxad Injection. The leaflet has been
provided to youto give some information that you should have and to
assist tha parson who Is helping you.

Kaep thisleaflet You may need to ead it again.
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1.What Prenoxad Injection is and what itis used for
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2.What you need to know before Prenoxad Injection is
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You should not be given Prenoxad Injection if:
-+ you are allergic to naloxone or to any other ingredients of this medicine (listed
in section 6).

treatment. The syringe
contains in total 5 doses of 04 ml.

‘The pack contains two needles. The second needle is provided in case the
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Other mﬂdl(lnulnd Prenoxad Injection
fyou are able, you must tell your doctor or the
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an opioid overdose has occurred.
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The potentialrisk for humans i unknown.
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Call 999 and ask for an ambulance.
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oedema), anaphylactic shock.
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5. How to store Prencxad Injection
of the sight and raach of children.
The expiry date refers to the last day of that month.
You should not be glven Prenaxad Injection after the expiry
“The doctor, nurse,

6. Contents of the Pack and other information
What Prenaxad Injection contains.
The acti

1mg per ml.
hloride, Water for

Dilute Hydrochloric Acid.

tion wil
check the expiry date on the box and syring label befora giving the
pack oyou.

or

ks like and contents of the pack.
The njection is supplied In a 2mi prefillad syringe containing 2ml of a

dlear, together
needles are contained ina yellow box.

Askyour doctor, pharmacist, or nurse how y Market Holder: .
Inclod " t
laft duct, includi b T/A Martindale Pharma
Tothe atending ambutar crthe Harold Hill Bampton um H:rdd Hill
it it RM3 8UG Romford, RM3
environment United Kingdom United Kil\qdum

Storain the nriqiml container.
spec
:undhiuns Keend\e th
light.
If the injection is discoloured it should not be used.

box in order to
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Instructions for patient administration

Remove the clear film wrapping by pulling the tear
strip on the side of the box. Twist the outer plastic
box as shown to break the tamper evident seals and
open.

The box contains the kit: 1 syringe of Prenoxad, two
needles and a Patient Information Leaflet. The syringe
sits securely inside a retai

Unscrew the clear plastic top from the syringe.

Peel back the backing paper from the needle packet
and remove the needle in its protective sheath.

With the needle still in its sheath, screw the blue
fitting on to the syringe.

Gently twist the needle sheath and remove it from
the syringe.

To inject someone who has overdosed, hold the
syringe like a pen.

Insert the needle into the patient's outer thigh or
upper arm muscle, through clothing if necessary, and
inject first dose (0.4ml) to the first black line.

yringe
o insert the DO Ncrmmvrmmmnf SHEATH THE NEEDLE. ff this is not
possible,
tothe next black ine. into pharmacy orany needleaxchange sanvica.
o Th ”
pneambnlncmmsﬁmneedebma‘&
10. After you or waste
section 3. any left-over
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